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	Fasting blood glucose
	Action

	>10
	Increase by 4 units

	<10
	Increase by 2 units

	5 - 7
	No change

	3 - 5
	Reduce by 2 units

	< 3
	Reduce by 4 units

	HbA1c unacceptable despite target fasting glucose control
	Problematic day or night time hypoglycaemia

(Consider changing to a basal analogue insulin)

	Symptomatic hyperglycaemia during the day
	Under these circumstances move to a more flexible regimen



[image: image1]


















INSULIN INITIATION CHECKLIST

1. What is diabetes?





(
Date:…………

2. Cause of symptoms





( 
Date:…………

3. Aims of treatments





(
Date:…………

4. Choice/use of pen





(
Date:…………

5. Name and type of insulin




(
Date:…………

6. Action of insulin





(
Date:…………

7. Timing of injections





(
Date:…………

8. Injection technique





(
Date:…………

9. Site rotation






(
Date:…………

10. Safe disposal of sharps




(
Date:…………

11. Storage of insulin





(
Date:…………

12. Self adjustment of insulin




(
Date:…………

13. Hypoglycaemia – cause/symptoms/treatment

(
Date:…………

14. Cause/symptoms/treatment



(
Date:…………

15. Ketone testing





(
Date:…………

16. Sick day rules





( 
Date:…………

17. Meter used
(remember glucorX Nexus)
_
(
Date:…………

18. Timing/frequency





(
Date:…………

19. Recording results





(
Date:…………

20. Interpreting results





(
Date:…………

21. Basic dietary advice





(
Date:…………

22. Alcohol






(
Date:…………

23. Dietitian referral





(
Date:…………

24. Driving-DVLA/insurance/hypoglycaemia


(
Date:…………

25. Employment






(
Date:…………

26. Exercise






(
Date:…………

27. Prescription exemption




(
Date:…………

28. Footcare/podiatry referral




(
Date:…………

29. Smoking






(
Date:…………

30. Contraception/pregnancy/pre-pregnancy counselling
(
Date:…………

31. Holidays/travel





(
Date:…………

32. Oral medication





(
Date:…………

33. Complications





(
Date:…………

34. ID card






(
Date:…………

35. Diabetes UK/local group




(
Date:…………



General Guidance:
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Insulin Initiation Pathway for People with Type 2 Diabetes





When to initiate insulin 





The aim of the treatment is to improve glycaemic control and quality of life. 


Oral hypoglycaemic agent (OHA)  / GLP-1  is to the maximum tolerated dose and desired HbA1c not achieved (< 60mmol/mol ) Glycaemic targets should be individualised 


OHA not tolerated/contra-indicated


Check concordance of medication (OHA)


Symptoms related to poor glycaemic control


Patient agrees to and understands the benefits of insulin therapy














Before insulin therapy





Reinforce dietary advice and discuss lifestyle issues and employment i.e. smoking and physical activity 


Discuss the benefits and risks of insulin therapy with other measures.


Check ability to administer own insulin / carers district nurse involvement


Patients should be taught home blood glucose monitoring advice to monitor blood glucose at different times.


Refer to diabetes dietitian if appropriate








Different regimens which may be considered when initiating insulin therapy 


in people with Type 2 diabetes





Multiple daily injection Regime (Basal Bolus) 





Twice daily pre-mixed insulin with oral hypoglycaemic agents





Single injection of Basal Insulin with oral hypoglycaemic agents








Pre –mixed human insulin first choice


Consider first line in pts with HbA1c > 78 mmol/mol


Regular lifestyles


Eat similar amounts at similar times of the day


OHAs are no longer stimulating efficient insulin production leading to post prandial high blood glucose level


Symptomatic








On daily/bd insulin regimens without optimal control


Requiring flexibility due to an erratic lifestyle


Shift work


Regular travel across time zones


Regular sport


To optimise blood glucose control because of complications





NPH (intermediate / Isophane insulin) injected at bedtime first choice.


Overweight BMI >26


Reluctance to start insulin 


Unable to inject themselves


The older person with no complications but where hypoglycaemia is unacceptable








Patient Centered Care:


NICE (clinical guideline 87)





Patients with diabetes should have the opportunity to make informed decisions about their care and treatment in partnership with their healthcare professionals.





Target glucose control:


Target HbA1c of 57 mmol/mol however this may not be appropriate for all and the risk of hypoglycaemia must be balanced against the target. 


HbA1c is not always relevant if life expectancy is limited (see end of life Diabetes Care- clinical care recommendations 2012) 


Individual targets of HbA1c should be encouraged with the person with diabetes  involved in the decision.





When starting insulin therapy, use a structured programme employing active insulin dose titration that encompasses





Structured education


Continuing telephone support


Frequent self monitoring


Dose titration of insulin


Dietary understanding


How to manage hypoglycaemia and including driving regulations


Management of acute changes in plasma glucose control



































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































































People with diabetes agree with their healthcare professional a documented personalised HbA1c target, usually between 48 mmol/mol and 58 mmol/mol (6.5% and 7.5%), and receive an ongoing review of treatment to minimise hypoglycaemia





�HYPERLINK "https://www.nice.org.uk/guidance/qs6/chapter/quality-statement-6-insulin-therapy" \t "_top"�Statement 6�. Trained healthcare professionals initiate and manage therapy with insulin within a structured programme that includes dose titration by the person with diabetes





Generally the target HbA1C is or < 7% if there are complications present however each person should be assessed on an individual basis and targets set accordingly





Who may not benefit from insulin therapy





The target of 7.5% may not be appropriate for all and the risk of hypoglycaemia must be balanced against the target. HbA1c is not always relevant if life expectancy is limited





Some obese people may not benefit from insulin therapy because insulin can lead to further weight gain with little or no improvement in HbA1c. Could lifestyle issues such as change in their diet, more exercise, or the use weight reducing agents like orlistat or sibutramine be explored?





People whose oral hypoglycaemic therapy regime could be improved and titrated to the maximum doses











Which regime:


The decision to which insulin regime should be discussed and decided as a joint decision with the patient and healthcare professional. There is no right choice or one regime that will fit all.


Consideration of lifestyle and individual needs should be discussed when decision made.


Consider continuing Metformin with any regime decision unless contraindicated or not tolerated.





Usually begin with Human NPH insulin injected at bed time or twice daily according to need.


Continue with Metformin and the sulfonylurea if used


Review the use of the sulfonylurea if hypoglycaemia occurs.





The use of long acting insulin analogues should be considered if


The person needs assistance from a carer or healthcare professional


The person’s lifestyle is restricted by recurrent symptomatic hypoglycaemia.





Monitor a person on basal insulin regime for the need for short acting insulin before meals if the presence of post meal hyperglycaemia is noted or Hba1c not responding to basal insulin alone. If this is the case then consider moving to twice daily pre mixed human insulin.





Consider twice daily pre mixed human insulin if HbA1c above 75 mmol/mol.


Continue with Metformin 


Continue the sulfonylurea initially but review and discontinue if hypoglycaemia occurs and or once insulin is established.








Monitoring and ongoing management:





Once the patient has been initiated on an insulin regime, it is important to ensure robust follow up and review.


The patient should be offered regular telephone support for assistance as required with insulin dose titration.


On going management of a person on insulin therapy should be supported and at least annual review of:


Injection technique ensuring regular palpation of injection sites to observe for lipohypertrophy / lipoatrophy.


Management of hypoglycaemia


Safe disposal of sharps


Driving regulations


Dietary review


Blood glucose monitoring – frequency and understanding of levels


Management of intercurrent illness.





Starting a Basal insulin regimen


In Type 2 Diabetes





Commence once daily basal insulin in the evening / pre bed - 10 units start dose


Continue on the usual dose of Metformin if tolerated 


Consider continuing sulfonylureas





When to start Insulin Initiation


Sub-optimal glycaemic control taking maximum oral therapy and negotiation with the patient


 (Refer to insulin initiation pathway for people with Type 2 diabetes )





Teach the patient to titrate insulin dose by 2 - 4 units every 3 - 5 days:


Aim for fasting blood glucose of 5 – 8 mmol/l 


Review 2 weekly if appropriate until patient feels confident in titrating their own insulin





Once fasting targets achieved monitor hypoglycaemia and pre-meal values (target 5 -8 mmol/l)


Recheck HbA1c in 3 months





At 3 – 6  months check – HbA1c remains out of target or an improvement of 11 mmol/mol has not been reached continue titration and consider switching to alternative regime.








Criteria to define basal insulin failure





Remember annual review should include:





Injection technique - observe for lipohypertrophy / lipoatrophy.


Management of hypoglycaemia


Safe disposal of sharps


Driving regulations


Dietary review


Blood glucose monitoring – frequency and understanding of levels


Management of intercurrent illness.








Don’t forget:


For advice on insulin initiation or adjustment 


Contact the Community Diabetes Team (CDT) on:





(01904) 724938





Insulin Initiation Pathway for People with Type 2 Diabetes


Starting a twice daily pre-mixed insulin regimen





Commence 12 units morning and 8 units evening of a pre-mixed human biphasic insulin 


Give insulin 30 minutes before breakfast and evening meal


Continue to take metformin if tolerated 


Continue the sulfonylurea initially but review and discontinue if hypoglycaemia occurs and or once insulin is established.





Consider pre mixed analogue insulin if:


a person prefers injecting insulin immediately before a meal


hypoglycaemia is a problem


blood glucose levels rise markedly after meals





Titration Process





Increase insulin every three - five days and review until individual targets are achieved 





Morning dose titrated against pre lunch, pre evening meal blood glucose





Evening dose titrated against pre bed and pre breakfast blood glucose





Suggest 2 units increment increase up to 20 units, then consider 4 unit increments 





Target glucose 5 -8 mmol/l before  breakfast/lunch/evening meal





Target glucose 6 – 8mmol/l pre bed





(See leaflet adjusting your insulin on twice daily insulin)





Stop titrating when either the target is reached or the patient is experiencing hypoglycaemia





Review in three months if HbA1c remains out of individual target consider referral to Community Diabetes Team





Don’t forget:


For advice on insulin initiation or adjustment 


Contact the Community Diabetes Team (CDT) on:





(01904) 724938








Remember annual review should include:





Injection technique - observe for lipohypertrophy / lipoatrophy.


Management of hypoglycaemia


Safe disposal of sharps


Driving regulations


Dietary review


Blood glucose monitoring – frequency and understanding of levels


Management of intercurrent illness.








Twice daily pre-mixed insulin


First line choice is human mixed insulin, however short acting insulin analogue mixtures may have advantages for those patients who don’t want to wait before eating and in controlling postprandial glucose spikes





Regime �
Insulin�
Device�
�
Twice Daily�
Humulin M3


(Human Mixed insulin)�
Kwikpen – disposable 


Savvio – (3ml cartridge)�
�



Analogue Mixed Insulins�



�
�
�
Twice Daily�
Novo mix 30


�
Flexpen - disposable


Novopen 4 (3ml cartridge)


�
�
Twice Daily�
Humalog mix 25


�
Kwikpen – disposable


Savvio –(3ml cartridge)


�
�
Twice Daily�
Humalog mix 50


�
Kwikpen – disposable


Savvio –(3ml cartridge)


�
�






Insulin’s used in Type 2 Diabetes:





Used in combination with oral hypoglycaemic agents. Evidence suggests that when used in this regime it is best administered either in the evening or at bedtime





Basal analogue insulin’s may be used in combination with oral agents once daily and can have particular benefits in terms of nocturnal hypoglycaemia or when a person needs assistance from a carer or healthcare professional to inject insulin


 


REGIME�
INSULIN�
DEVICES�
�
Once daily�
Humulin I�
Kwikpen – disposable


Savvio (3ml cartridges)�
�
Once daily�
Insulatard�
Innolet – disposable


Novopen 4 (3ml cartridges)�
�
Once daily�
Lantus (glargine)�
Solostar – disposable


Clik star (3ml cartridges)





�
�
Once daily


�
Levemir (Detemir)�
Flex pen – disposable


Novopen 4 (3ml cartridges)�
�






Insulin pen needles:





Recommended needle length is 4 or 5 mm – The needles of choice are 


GlucorX Finepoint pen needles universal fit.





Needles should be removed and disposed of after every injection


Needles should not be left on the pen as this admits air into the pen device with the risk on injecting air.





Blood glucose monitoring:





The meter of choice in patients with type 2 diabetes is GlucorX Nexus meter.


There are a range of meters available in this range:





GlucorX Nexus 


GlucorX Nexus Mini (available in black or white)


GlucorX Nexus Voice Meter.





All meters take the same strip – Glucorx nexus strip.





To order contact:


Customer care team: 01483 755133 or email orders@glucorx.co.uk








Sharps Disposal:





A 1 litre sharps bin is available on FP10





Removal of sharps bins from patients home contact:


York city Council, neighborhood services


Tel: 01904 551551





Insulin Passport:





This is a credit card size paper record with can be used to record up to date details of insulin name and device used, emergency  information and contact details.


Available from:


�HYPERLINK "http://www.nhsforms.co.uk"�www.nhsforms.co.uk�





Patient structured education:





For those patients who are established on BD insulin consider referring into ‘Insulin skills workshop’  - refer through community diabetes team referral form.

















